

TEST REPORT

128223 / 3 S

Date received: 02-05-11

Date of test: 05-05-11

Date of issue: 09-07-12

Sample name: Linea chic.

Cross-cut test UNI EN ISO 2409:2007

Sample preparation and conditioning: done by the customer.

Handy single blade cutting tool.

Test results:

Spacing between cuts	Classification 1st zone	Classification 2nd zone	Classification 3rd zone	Coating thickness
1 mm	0	0	0	from 0 to 60 μm hard support
2 mm	0	0	0	from 0 to 60 μm soft support
2 mm	0	0	0	from 61 to 120 μm soft/hard support
3 mm	0	0	0	from 121 to 250 μm soft/hard support

Classification:

- 0 no coating detached
- 1 less than 5% of coating detached
- 2 5-15% of coating detached
- 3 15-35% of coating detached
- 4 35-65% of coating detached
- 5 over 65% of coating detached

Notes:

- Chemical analysis of the tested material was not carried out.
- The test was carried out with all spacing cutting tools since the coating thickness was not measured.

COMMENTS NOT COVERED BY ACCREDITATION:

- Results obtained with 1 mm spacing cutting tool are more predictive of defects that may occur when in use.

This document replaces the previous one with the same reference and with date of issue 06/05/11.

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.

*Managing Director
Dr. Andrea Crivon*

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.